AGENDA
REGULAR MEETING #07-2021
FEBRUARY 18, 2021 -7:00 PM AT DISTRICT OFFICES
ALSO, THE MEETING WILL BE AVAILABLE TO THE PUBLIC
ONLINE AT: LOXAHATCHEERIVER.ORG/PUBLICMEETING

1. Call to Order & Pledge of Allegiance
2. Administrative Matters
A. Roll Call
B. Previous Meeting Minutes Page3
C. Additions and Deletions to the Agenda
3. Comments from the Public
4. Status Updates
A. Loxahatchee River Watershed Page10
B. Loxahatchee River District Dashboard page
5. Consent Agenda (see next page) page 12
6. Regular Agenda
A. Consent Agenda Items Pulled for Discussion
B. Rules Chapter 31-10; Rates, Fees and Charges (Rate Study) Page 75

7. Reports (see next page) Pulled for Discussion
8. Future Business Page123
[...]
and FDEP/PBCHD certifications.

Including the above and Olympus Drive (included in the Olympus Drive Force
Main Replacement project) and 605 + 607 Military Trail (to be completed by in
house staff this year) the District will have completed all projects listed under
Remnant Areas in the Neighborhood Sewering Schedule in fiscal year 2021.

Fiscal Year 2021 Main and Lateral Lining Projects: Staff plans to begin vetting
piggyback options for the lining program in December with the intent that we
structure a three-step process for lining. The initial phase will include TV
Inspection/Evaluation followed by Cleanout Installation and Point Repairs then
Main and Lateral Lining. The set up for this structure will entail significantly more
time and work initially but will streamline the overall lining program resulting in
increased system evaluation and production over the next two years.

CONSTRUCTION

After last month'’s re-organization, Construction is working diligently to organize,
plan and schedule the backlog of work within the department. In coordination
with Collection’s new prioritization schedule (shifting from 4 levels of priority to 7),
staff will systematically rank work orders based on priorities that clearly define a
scheduled completion date, followed by the assignment of work orders to one of
3 categories; work performed under General Construction Services Contracts,
work performed by in-house Construction, work requiring a Permit.

While there is significant work to do, we are confident with this planning effort
that the backlog will be addressed and the organizational skills developed in
doing this will allow Construction to manage future workloads in a timely fashion.

COLLECTIONS AND REUSE

As noted in the Unauthorized Discharges we had 9 instances over the month of
January. This is partially driven by improvements and expansion of the
preventative maintenance program related to air release valves. As we continue
to improve and expand the air release valve program with more effective testing
and coverage of the system, we anticipate a continued increase in the number of
unauthorized discharges related to air release valves. On the positive side, this

103



increase in the number of unauthorized discharges is a good indicator that we are
catching minor deficiencies before they become large failures resulting in
unauthorized discharges such as the 13,000 gallon discharge in reported last
month.

UNAUTHORIZED DISCHARGES (fka SANITARY SEWER OVERFLOWS)

There were 9 unauthorized discharges in the collection/ transmission /distribution
system in January.

Less than 1 gallon of sewage was spilled on Marcinski Road from a leaking valve
packing while opening a valve. Spilled sewage was contained in valve box and
disinfected with lime. LRD crews isolated the leak by closing the valve which
immediately stopped leak.

5 gallons of sewage escaped from a broken pipe inside a low pressure service box.
The failure occurred when the homeowner drove over the service box in his yard.
Staff are investigating alternate locations for the service box that would prevent
this in the future.

1gallon of sewage was spilled in Jonathan Dickenson State Park due to a failed air
release valve seat. The spill was stopped by isolating the system until repairs could
be made.

20 gallons of sewage was spilled from a low pressure pumping unit at a private
residence on SE County Line Road in Tequesta FL. The spill was caused by the
homeowner not restoring power to the low pressure station after homeowner
remodel.

5 gallons of sewage was spilled in Jonathon Dickerson State Park due to a crack
ina2inch pipe. The spill was stopped by isolating the system until repairs could
be made.

Less than 1 gallon of sewage spilled near the intersection of Alt ATA and E.
Riverside Drive in Jupiter caused by a leaking air release valve. The spill was
stopped by isolating the air release valve until repairs could be made.

500 gallons of sewage was spilled at Light House plaza in Jupiter due to a leak
from a grease trap caused by a gravity main blockage. A vacuum truck was used
to clear the blockage in the gravity main. 10 gallons of spill reached a storm drain,
but due to heavy traffic in area it was not recovered.

100 gallons of sewage spilled on Casseekey Island Road in Jupiter, Fl, caused by a
crack in a1-1/4" pipe. Spilled sewage was absorbed into ground and did not affect
storm drains or bodies of water. LRD crews isolated the damaged pipe and made
repairs.

10 gallons of sewage was spilled when an air release valve failed to seat properly.
Staff isolated the valve until repairs can be made.

104



Gordon M. Boggie
CHAIRMAN

Stephen B. Rockoff
BOARD MEMBER

MEMORANDUM

TO: Albrey Arrington, Ph.D., Executive Director
FROM: Jason A. Pugsley, P.E., Operations — Plant Manager
DATE: February 12, 2021

SUBJECT: Operations Department - Monthly Report for
January 2021

Treatment Plant Division/ Maintenance Department

Overall, the month of January was productive with all monthly
reports prepared and submitted on time. There were no permit
exceedances or safety incidents during the month. The
treatment plant operated efficiently and met all treatment
objectives. Plant flows during the month of January were within
the same order of magnitude as the flows recorded during the
month of December. The Average Daily Flow (ADF) during
January was 7.36 million gallons per day (MGD) vs. 7.34 MGD in
December. The Maximum Daily Flow (MDF) during January was
7.77 MGD vs. 7.82 MGD in December. The Peak Hour Flow (PHF)
during January was 6,715 gallons per minute (gpm) vs. 6,979
gpm in December. The total rainfall during the month of
January was 0.31 inches which was a notable decrease when
compared to the month of December when we received a total
rainfall of 3.44 inches.

The plant experienced one (1) unauthorized discharge during
the month of January. The discharge, which totaled 1-gallon,
occurred due to a drip leak which developed on a mechanical
joint fitting on the 24-inch ductile iron piping which conveys
treated secondary effluent from the injection well pump station
to the deep injection well. After discovering the leak, Operations
Staff placed a containment pan and sump pump to collect and
divert the leaking fluid to an appropriate location. Staff has
identified a contractor and is in the process of scheduling the
necessary piping repairs. All leaked fluid was contained, the area
disinfected with lime and the leak was reported to the
appropriate regulatory agencies.

105



GRAPHICAL SUMMARIES OF PLANT FLOWS AND RAINFALL DATA

The Cumulative Influent Flow
to the plant for the month of
January was 22831 million

The Average Daily Flow (ADF)
for the month of January was
recorded at 736 MGD
compared to 7.43 MGD one
year ago, for the same month.

The Maximum Daily Flow

(MDF) in January was 7.77
MGD.

106

0.31 inches of total rainfall
was recorded at the plant site
during the month of January.

The Peak Hour Flow (PHF) for
January was 6,715 GPM which
equates to an equivalent daily
rate of 9.67 MGD.



For the month of January, the cumulative influent flow to the plant was 228.31
MG of which 200.97 MG was sent to the IQ storage system where it was
distributed, as needed, to the various golf courses and the Abacoa
development sites. A total of 0.31 inches of rainfall was recorded at the site
during the month and 36.86 million gallons of blended effluent was diverted
to the Deep Injection Well. Overall, 88.03% of the plant influent flows were
treated and available for reuse as IQ water. The plant delivered a total of
approximately 193.50 million gallons of IQ water to the reuse customers during
the month of January.

Year to date (i.e. Calendar Year 2021), approximately 88.03% of all influent flow
to the plant was treated and available for reuse as IQ water. The total volume
of IQ water distributed to reuse customers for the year stands at 193.50 million
gallons.

All monthly reporting was submitted on time.

107



Treatment Plant:

During the month of January, Operations Staff continued to work diligently to
perform routine monitoring, sampling and general maintenance of equipment and
structures. Staff also completed and/or supervised Contractor work for special
projects during the month including the coordination and completion of the
calibration of specific instrumentation which are critical to ensuring continued
compliance with the operating requirements and conditions stipulated within the
Florida Department of Environmental Protection (FDEP) Operating and
Underground Injection Control permits issued for the WWTF.

Inline Magnetic Flow Meter — Equalization Return

To maintain reliability and ensure continued safe operation of our chlorine delivery
systems, Operations Staff oversaw the annual maintenance of the system by a
qualified vendor during the month of January. The work included the inspection and
cleaning of the chlorine regulators as well as the replacement of all system vacuum
tubing.

Lastly, during the month of January Operations Staff worked to optimize the sludge
draw tube settings at each of the secondary clarifier units. The objective of the
setting modifications was to enhance sludge return (Return Activated Sludge, RAS)
and sludge wasting (Waste Activated Sludge, WAS) processes. To this end, Staff
made strategic adjustments to the height and flow rates of the draw tubes at each
of the secondary clarifier units. A comparison of the WAS sludge solids
concentrations pre- and post-adjustments thus far have been favorable. Prior to the
adjustments the solids concentration of the WAS ranged, on average, between 7,500
to 8,500 milligrams per liter (mg/L). Post adjustments the WAS concentration has

108



ranged, on average, between 11,500 to 12,500 mg/L which corresponds to
approximately a 50% increase in the typical WAS solids concentration. This increase
is significant because higher WAS concentrations generally result in:

e Decreased WAS pumping time (and associated energy costs) to remove the
required volume of solids from the liquid treatment process

e Reduction in the pounds of polymer required to enhance the sludge
coagulation process upstream of the belt filter press units

e Sludge dewatering process times are decreased since inlet solids
concentrations to the belt filter press units is higher

e Decreased wet tons of sludge volume which is required to be hauled and
treated at the SWA biosolids processing facility since final solids
concentration of dewatered sludge processed by the belt filter press units is
measurably higher.

WAS Solids Concentration (mg/L)

Staff is optimistic about the preliminary findings which the process adjustments
have appeared to have yielded. Staff intends to complete a more thorough analysis,
including a review of potential operational cost savings, at a later date following
longer term successful operation at the current settings.

109



Maintenance Department:

The Maintenance Department continued to efficiently perform planned
maintenance (PM) tasks over the last monthly period. In addition to the completion
of standard PM tasks the Maintenance Department addressed non-routine
maintenance items as well as “special projects”. A few examples of these types of
projects are presented below.

The Maintenance department lead a team which included District operators and the
installing contractor during the decommissioning, removal and installation of new
variable frequency drives (VFDs) dedicated to each of the two (2) plant service water
pumMps.

Plant Process Water Variable Frequency Drives (Typ. of 2)

The replacement VFD's are the latest technology available. As part of the work,
specific PLC program updates were also completed to increase system reliability and
eliminate antiquated and unnecessary systems including the conversion of the drive
system from DeviceNet to hard wired systems.

110



Maintenance Staff also began evaluating and developing the scope of work to
address an ongoing issue with the current pump set configuration at Filter Pump
Station No. 2 (FPS No. 2). As part of previous modifications, the vertical turbine
pumps were shimmed level to address operational concerns related to pump
cavitation. The pumps were shimmed to ensure plumbness along the length of the
pump shaft. Unfortunately, the modifications resulted in unintended consequences
including operational limitations in the operating liquid level at Filter Pump Station
No. 1 (which is hydraulically connected to FPS No. 2) and a seal break which creates
a potential location for an unauthorized discharge to occur. As part of the work
performed by the Maintenance Team, FPS No. 2 was valved-off and isolated and one
of the three vertical turbine pumps was removed to allow Staff and a vendor to
review what needs to be completed to properly rectify the pump set concerns. In
the end, it was determined that the existing pump base plates should be field
machined, in-place, to level. Staff secured proposals from three qualified vendors and
is in the process of scheduling the rehabilitative work.

il o Vertical Turbine Pumping Unit (Typ. of 3)

o 4 / ‘
e I 1 AR R;LEASF
i 3 VALVE W/ BALL
;‘UL\F:E)‘an VALVE (TYR) - 16" SWING
16" BUTTERFLY "\ CHECK VALVE —
VALVE = i

/A
ook

//—EFFLUENT TRANSFER PUMP

Pump Base Plate to be Field Machined

RELEASE VALVE
 BALL VALVE (TYR.)

FUTURE
POLYMER ;
STORAGE 0" N1 TAP IN PUMP BASE PLATE

o~ T.0S. EL 22.50

- —— — e — 1 = 4" B
R | & 1 177 N[z | eeL a0
! ’:WT, /\«‘ 7 /, /\///.\\2» /7/,(//\\(53 | ot | 1 |

10X10'18" SLAB - / /2 e g/ |

VAPOR BARRIER — / / ! 30" PUMP CAN 307X 20" MU x PE
/ Y. ! CONE. REDUCER
/ /16" HARNESS —

- / COURLING

|

/

30" WJ CROSS

/
/’ #5 812" TEB, EW.

CONC. PIPE SUPFORT W/ ¢

HARNESS (TY2)  —

—20" INLET

SECTION
1/4°=1'0

Filter Pump Station No. 2 — Section View

BOTT. OF PUMP CAN Fl. 7.33 =

TR

ENS
12' CLASS ¢ e
CONC. FON. BASE

Removal of FPS No. 2 - Pump No. 1

111



Removal of FPS No.2 - Pump No. 1

Seal Break
Shims to be Eliminated

\

Filter Pump Station No. 2 — Existing Pump Set Layout

Pump Base Plate to be
Field Machined Level

112



MEMORANDUM

TO: Albrey Arrington, Ph.D., Executive Director
FROM: Bud Howard, Director of Information Services
DATE: February 11, 2021

SUBIJECT: Information Services Monthly Governing Board
Update for January 2021

WildPine Ecological Laboratory

WINNER! DEP Innovative Technologies Water Quality
Improvement Grant

The Loxahatchee River District has been selected by DEP
for the Nano Bubble Ozone Technology (NBOT) water
quality improvement project in Jones Creek for the full
grant request of $350,000. Recall the Board approved our
submittal of this grant application last summer. This will be
an exciting research and demonstration project for a
method to potentially treat storm water issues, and
improve the water quality in Jones Creek using
microbubbles of ozone. We have begun developing
contract documents that we will bring to Board for
approval in March or April.

Riverkeeper Project

In January, lab staff and our partners collected water
quality samples from 27 monitoring stations throughout
the watershed. The overall water quality score for January
2021 was “Good” at 84%, similar to last month'’s score of
87%, and an improvement from January 2020 at 73% (score
card on next page). We collected a total of 66 bacteria
samples in support of several projects, including the weekly
bacteria monitoring program and our partnership project
with Town of Jupiter working in Jones/Sims Creeks.

113



The proportion of both Nitrogen and Phosphorus scored “Good” in January.
Because the scores were slightly worse than December, the higher nutrients
may have contributed to higher Chlorophyll concentrations and percent
“good” score of 78%. For the combined fecal indicator bacteria (fecal
coliforms in all waters, enterococci in marine and brackish waters and E. coli
in fresh waters), 55 out of 66 (83%) samples scored “Good” when compared to
DEP’s Surface Water Quality Standards, marginally better than the same